United States Municipsl Environmental Research EPA-£00/2-73-772
Environmental Protection . Laboratory September 1372
Agency - Cincinnati OH 45268

Research and Development

wEPA Operational Results
for the Piscataway
Model 5 MGD
AWT Plant

> D



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technotogy. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1 Environmental Health Effects Research
[...]
44 Breakdown on Capital Costs for the Model Plant

Unit PYOCESSES.cececcnuoeerscccsccocsoccosccccssasasacas 15

45 Capital Cost Breakdown for the Model Plant Equipment... 76
46 Pay Schedules at PiscatawaY.csocceeeoscesecscnsascecnas .. 85
47 Cost Figures for Energy and Chemicals.......convaee. ... 85



Number

48

49

50

51

TABLES (CONTINUED)

Page
Operating Costs for the Low Lime Process with
Wasting of Wet Solids..... ecaseseesareraseansesnnann 86
Operating Costs for the Low Lime Process with
Solids Dried and Wasted ......cccevvnncccenne ceeeass 86
Operating Costs for the High Lime ProcesS........... 87
Personnel Breakdown by Unit ProcesSSeS....ceeceeceoces 87

xi



CONVERSION FACTORS

The following factors convert the English units used in this report
to the ST metric unit in popular usage in water engineering practice.

English Unit X Multiplier = Metric Unit (SI)
Acre 4,047 m2

Btu 1.055 kJ

cu ft 0.028 m3

°F 0.555(°F-32) °c

ft 0.3048 m

gal 3.785 2

gpm 0.0631 /sec
gpm/sq ft 40.7 2/min m?
hp 0.7454 kw

in 2.54 cm

1b 0.454 kg

mil gal 3,785 m3

ton 907 kg

xii



ACKNOWLEDGEMENTS

We express our sincere appreciation to Herman Keys, Senior Plant
Operator, and his staff of Commission Plant Operators for their dedication
and initiative during start up and testing periods.

We thank the Commission's Herb Johnson, Jr., and other Electrical
Maintenance Personnel for their start up assistance and maintenance
service.

Also appreciation to Raul Celerio, Chief Chemist, and his laboratory
personnel for testing and analysis of process samples and special gas tests.

We thank Lam Lim and Dave Thorne, Supervisors of the Secondary Plant
for their continuous involvement with the plant and the flow coming to the
Model Plant.

EPA's Blue Plains Pilot Plant should also be mentioned for sample
analysis and technique support during the testing period.

xiii



I. INTRODUCTION

The WSSC Wastewater Treatment Facility is located in Piscataway, Mary-
land, south of Washington D. C., at the inlet to Piscataway Bay. The efflu-
ent from the plant discharges into the marshlands of Piscataway Bay and as
a result, high quality effluent is required. Ultimately the effluent from
the facility will flow via an underground pipeline across federally owned
property and discharge into the deep water of the Potomac River. To date,
construction of the pipeline has not been completed and the WSSC has made a
maximum effort to reduce the load to Piscataway Bay. The secondary treat-
ment facilities at Piscataway have undergone three major construction phases
which include:

1. Construction of a 5 mgd step aeration activated sludge system in 1967.

2. Completion of 28.6 acres of polishing ponds in 1970.

3. Expansion of the step aeration system to 30 mgd and the installation
of fluid solids incinerators in 1974.

The plant was first placed in service in November 1967.

Early in 1966, the Environmental Protection Agency, formerly the Federal
Water Pollution Control Administration, and the Washington Suburban Sanitary
Commission entered into a joint agreement for the construction and operation
of a tertiary treatment facility. The "Joint FWPCA~WSSC Model Advanced Waste
Treatment Plant" was to be located in Piscataway, Maryland, at the 313 acre
site of the WSSC secondary facilities. The purpose of the plant was to demon-
strate by advanced waste treatment techniques the removal of COD, BOD, sus-
pended solids, phosphorus and refractory organics from secondary municipal
wastewaters.

A 5 mgd step aeration activated sludge plant was under construction and
was scheduled to be completed in late 1967 at the Piscataway site. The plant
was to treat a mainly domestic wastewater from the rapidly expanding Prince
Georges County, Maryland. The wastewater is pumped from sanitary sewers
located in the Broad Creek, Swan Creek and Piscataway Creek drainage areas
in Southern Prince Georges County.

In addition to the available plant site, the decision to construct the
plant at Piscataway was also based on the increased interest in reducing the
pollution load to the Potomac River Estuary. The Research and Development
Program of the FWPCA had demonstrated in the laboratory and at small pilot-
plant scale the technical feasibility of improving carbon and phosphorus re-
movals from municipal waste discharges. 1In 1967, the only tertiary treatment
system in operation was the 2.5 mgd facility at Lake Tahoe, California.



At that plant, alum was being used for chemical clarification. It was de~
cided that full-scale operation was necessary to determine process relia-
bility and to secure accurate cost information for the construction and
operation of a tertiary treatment plant.

In December, 1966, a grant (WPRD 62-01-67) was awarded to the Washington
Suburban Sanitary Commission by the FWPCA for the design and construction of
a 5 mgd full-scale tertiary treatment plant. The plant was conceived to
include: chemical clarification with lime, recarbonation, dual-media filtra-
tion, activated carbon adsorption, lime recovery, and activated carbon re-
generation. The total estimated project cost was 2.2 million dollars with
a Federal share of 1.65 million dollars.

Affirmative action on the project was delayed until July 1968, when a
design entitled "Process Design for the Model Advanced Waste Treatment Plant-
Piscataway, Maryland," was forwarded to WSSC by the FWPCA. The design in-
cluded the two-stage high lime process with intermediate recarbonation and
lime recovery by thermal recalcination, filtration, and activated carbon
adsoxrption with thermal regeneration. Updated information, which had been
obtained at the EPA-DC Pilot Plant in Washington, D.C., treating similar
low alkalinity wastewater, was included in the design. At that time it was
anticipated that the previously estimated 2.2 million dollars would be in-
sufficient to cover the costs of a 5 mgd Advanced Waste Treatment Plant.
Shortly after the process design was submitted to the WSSC, a design engi-
neer was selected by WSSC with instructions to prepare a preliminary con-
struction design, based on the submitted R&D process design, and a cost
estimate. In January 1969, the engineer estimated the cost of the project
at 3.2 million dollars. In June 1969, a supplementary grant (17080 DZY)
was awarded to WSSC for $750,000, thus increasing the Federal share to 2.4
million dollars. Because of the limited available funds, the engineer was
instructed to reduce costs where possible. The area most affected by the
cost reduction was the elimination of duplicate equipment that would be
necessary to ensure continuous operation.

The size of the plant was selected as 5 mgd. The final construction
drawings and specifications were completed in May 1970. Review of the bid
responses in September 1970, showed that the lowest bid was approximately
4.5 million dollars. An agreement was reached with the EPA Region III
Construction Grants Division whereby Federal costs in excess of 2.4 million
dollars would be paid by the Construction Grants Division as part of Project
WPC-Md-233. Contracts for the construction of the 5 mgd tertiary facility
were awarded in November 1970, with an expected completion date of January
1972. The final construction and initial operation of the plant were, how-
ever, delayed by many factors.

In April 1972, an Environmental Protection Agency grant was awarded to
the WSSC for one year of operation of the tertiary facility. It was antici-
pated that the system would operate from July 1972, through June 1973.
dowever, because of construction delays, start-up of the operation was delay-
ed until January 1973. Mechanical failures in the system initially prevented
continuous operation, thus allowing the operating grant to be extended until
June 1974, without additional funds.



ITI. CONCLUSIONS

This publication reports results from the operation of a 5 mgd tertiary
wastewater treatment plant used to upgrade the quality of effluent from a
conventional secondary plant using step aeration activated sludge. The
tertiary plant used either two-stage high lime or single-stage low lime
followed by dual-media filtration and granular activated carbon adsorption.
Major conclusions from the demonstration project are as follows:

1. The high lime process using an average dosage of 257 mg/1 CaO and
18 mg/1 FeCly significantly reduced residuals of BOD, TSS and P in the
secondary effluent. BOD: was reduced from 16.5 mg/l to 4.0 mg/l; TSS was
reduced from 27.% mg/l to 2.5 mg/l and P was reduced from 3.50 mg/1l to
0.10 mg/1.

2. The low lime process using an average dosage of 113 mg/l CaO and
25 mg/l FeClj3 produced removals of BOD, TSS and P comparable to those obtain-
ed with the high lime process.

3. Tertiary treatment did not significantly affect total N residuals
in the secondary effluent.

4. Carbon losses from regeneration of three columns under less than
optimum conditions were estimated as 8-10%.

5. Operating costs for tertiary treatment in this demonstration plant
were in the range of 29-36 cents per 1000 gallons. These are considered to
be unusuyally high because data are based on the startup period when the plant
was not at optimum efficiency and operators were not familiar with the plant.

6. A highly competent staff is required to successfully operate a
complex tertiary wastewater tréatment plant. Extra efforts should be made
to select, train and retain personnel.



IIT. DETAILED DESCRIPTION OF SECONDARY TREATMENT FACILITY

The primary and secondary treatment facilities at Piscataway consist of
two parallel systems (capacity = 5 and 25 mgd) with a common solids handling
system. Raw wastewater is presently pumped to the plant from four pumping
stations with the total capacity of 75 mgd. Although the total feed system
has the capacity to feed 75 mgd, neither the sewage taps nor the plant has
the capacity to collect or treat this volume of wastewater.

The flow enters the plant at the distribution structure via two force
mains. The recycle of overflows and filtrate from the solids handling system
also enters the distribution structure. From the distribution structure,
the flow is split for delivery to three aerated grit chambers. A schematic
diagram of the liquid treatment facilities is shown in Figure 1. Although
the entire secondary plant is presented, only those unit processes associ-
ated with the 5 mgd system feeding the Model Plant will be discussed. The
5 mgd secondary system as operated during the grant is shown in Figure 2.

The raw sewage is manually split and fed to the three grit chambers.
The effluent from the single grit chamber for the 5 mgd system passes through
two 3/8" barminutors equipped with automatic rotating cutters. Four cen-
trifugal pumps, each rated at 1750 gpm, are piped to the open channel follow-
ing the barminutors to provide a constant flow of 5 mgd through the 5 mgd
secondary section into the Model Plant. Since the three chambers are -inter-
connected, all flow in excess of 5 mgd is diverted to the two grit chambers
in the 25 mgd system. .

The degritted effluent is split at the primary inlet well and fed to
two parallel primary settling tanks. Each tank with an outside diameter of
60 ft is equipped with both bottom scrapers and surface skimmers. At a flow
of 2.5 mgd per tank, the locading to each tank is 890 gal/day/sq ft with a
detention time of 1.7 hours. The primary solids are wasted by gravity to
the primary solids collection well. At the collection well, the primary
solids are combined with the scum from the surface skimmers and flow by
gravity to the sludge thickener. Wasting of primary solids is a manual
operation without automatic flow measurement.

Primary effluents from the two clarifiers are combined and flow by
gravity to the step aeration basins. Two parallel reactors are provided with-
a common feed channel located in the center of the two reactors as shown in
Figure 2. Primary effluent is fed to the quarter points of the reactors at
a rate of Q/6 through each gate. Settled solids from the secondary clari-
fiers are recycled to the head of the two reactors to maintain an average
MLSS concentration of 2000 mg/l. Normally, the recycle flow was maintained



RAW WASTE WATER

PLANT RECYCLE— DISTRIBUTION STRUCTURE
25 mgd SYSTEM T 5 mgd SYSTEM

- -

| | |

GRIT CHAMBERS (3)

- é LIFT PUMPS (4)

PRIMARY CLARIFIERS (4) > -

P

0/61— >Q /
0/64— >Q /

L . ]

y

: SECONDARY CLARIFIERS (4) ‘J -

Y

AERATION BASINS (4)

A

-3

4
PONDS

MODEL PLANT

CHLORINATION BASIN

PISCATAWAY BAY

Figure 1. Flow schematic of the Piscataway secondary plant.



RAW WASTE WATER
THICKENER OVERFLOW AND FILTRATE RETUR?*

GRIT CHAMBER
.
PRIMARY
CLARIFIERS WASTE SLUDGE
- GRAVITY
AERATION N THICKENERS
BASINS 0/6<- o/q
Q/6<-— —>Q/6 L
Q
Q/g~— 9% ANAEROBIC
C ] DIGESTERS
SECONDARY
CLARIFIERS VACUUM
FILTERS
= 1: .
A
__ | mopEL
" PLANT LANDFILL

y
TO PISCATAWAY BAY

Figure 2. Schematic of the 5 mgd system of the
Piscataway plant secondary plant.



at 33% of total flow. At a flow of 5 mgd, the detention time in the reactors
is 4.5 hours. Air is supplied by diffusers located on the outside walls of
the reactors. The dissolved oxygen concentration in the reactors is control-
led by manually operated valves located above the water level. Normal oper-
ation called for control of the DO at approximately 2.5 mg/l O3. The dif-
fusers not only provide the required DO but also create a circular motion to
promote mixing. Surface sprays are located in each reactor along the center
feed channel.

The mixed liquor flows by gravity to the secondary settler inlet struc-
ture where the flow is split and fed to two settlers. At a flow of 2.5 mgd/
settler, the units provide 2.75 hours of detention time at a surface load-
ing of 650 gpd/sq ft. Centrifugal pumps xreturn the settled solids to the
reactors. Wasting of solids from the system is accomplished by diverting a
portion of the recycled flow to the gravity thickeners. The effluents from
the two clarifiers are combined and measured in a Parshall flume. The total
flow or a portion of the total flow is sent to the Model Plant's inlet struc-
ture. Excess flow not reporting to the Model Plant is diverted through a
Parshall flume to the polishing ponds which were installed at the plant as
an interim upgrading step pending completion of the 25 mgd system.

The waste solids from both the primary and secondary settlers flow by
gravity to the thickeners' inlet structure from which the flow is directed
to four gravity thickeners; two basins 35 ft in diameter and two basins
55 ft in diameter. The gravity thickening system was designed for a total
plant flow of 30 mgd. Since the total flow was less than 15 mgd during the
test period, only two or three of the thickeners were in operation.

The underflow from the thickeners was pumped to two anaerobic digesters.
The digesters were designed on a basis of 5 mgd wastewater flow but had to be
used at higher loadings because of a Prince Georges County Council ban on the
use of three fluidized bed solids incinerators. The WSSC was not allowed to
operate the incinerators because of possible air pollution. The capacity of
the digesters was the controlling factor in the solids handling system.
Because of the limited capacity of the digesters, thickener overflow, high
in suspended solids, was recycled to the inlet of the plant.

Following anaerobic digestion the underflow is vacuum filtered. The
cake is trucked to a farm for spreading. Because of health requirements,
only stabilized sludge can be vacuum filtered and disposed of on the land.



IV. TERTIARY TREATMENT

Operation of the tertiary treatment plant consisted of treating the
secondary effluent from the 5 mgd step aeration system by lime clarification,
dual-media filtration and granular activated carbon adsorption. The solids
from the chemical clarification system were gravitv thickened and dewatered
by solid bowl centrifuges. The dewatered cake was recalcined in a multiple
hearth furnace. The exhausted granular activated carbon was thermally
regenerated in another multiple hearth furnace.

Lime Treatment

In lime clarification of relatively low alkalinity wastewaters, two
options are available: two-stage high lime with intermediate recarbonation
or single-stage low lime. Since the alkalinity of the Piscataway wastewater
is less than 150 mg/l1 as CaCO; and adequate flexibility was incorporated into
the design of the plant, both the single- and two-stage systems were evaluated.

A lime slurry, when added to a secondary wastewater, raises the pH of
the liquid to. produce chemical precipitation. Above pH 8.3, bicarbonate ions
are converted to carbonate ions which react with the available calcium ions
to precipitate calcium carbonate.

++ - -
Ca + HC03 + OH —— CaCO3 + H20

Above neutral pH, the calcium ions react with- phosphate ions in the presence
of hydroxyl ions to precipitate hydroxyapatite.

++
5Ca + 3H2PO4

+ 70H" S Cag (OH) (POg4) 5 + 6H,0
Millipore filtered samples from laboratory jar tests have shown that at pH 10
nearly all of the phosphate is precipitated, however, because of the lack of
a coagulant aid, the precipitate is not readily removed by simple settling.
By adding sufficient lime to increase the pH above 11.3, the magnesium ions,
which are naturally present at between 3 and 6 mg/l in Piscataway wastewater,
react to precipitate magnesium hydroxide, an excellent coagulant aid.

Mgtt + 208 —>=— Mg(OH),

With the aid of the magnesium hydroxide, the precipitated phosphorus and
calcium carbonate coagulate and settle.



When the pH of a low alkalinity wastewater has been increased to abc
11.3 by the addition of calcium hydroxide, an excess of calcium ions exis
The calcium ion concentration in Piscataway wastewater is increased from
approximately 30 mg/l at neutral pH to approximately 100 mg/l at pH 11.5.
The excess is produced because more calcium hydroxide is required to elevate
the pH to 11.5 than there are available phosphorus and bicarbonate ions to
react with the added calcium ions.

<
<

7
.

In the two-stage high lime system shown in Figure 3, lime slurry, waste-
water and recycled settled solids are mixed in the rapid mix zone of the
first clarifier to reach pH 11.5. The settled solids are recycled to in-
crease the rate of precipitation. Following rapid mix, flocculation and
settling, the effluent from the first clarifier flows to the recarbonation
basin where gaseous carbon dioxide is added for precipitation of the excess
calcium ions at pH 10.

ca*t + 20HT + COp __ s, CaCO3 + Hy0

Reducing the pH of the effluent from pH 11.5 directly to pH 7 by the a@di-
tion of carbon dioxide resulted in solution of the calcium carbonate with
an increase in the hardness of the water and the loss of the potentially
recoverable calcium ions. The effluent containing the precipitated calcium
carbonate is then fed to a second clarifier. The calcium carbonate is
difficult to settle at pH 10 and a coagulant aid is required. Ferric
chloride, added at a dosage of 5 to 10 mg/l as Fe***, has been successfully
used as a coagulant aid.

Fettt 4+ 30m- : Fe (OH) 5
Following the settling of the calcium carbonate in the second clarifier,
carbon dioxide is added to the effluent to reduce the pH to 8 prior to
filtration. The neutralization of the effluent prevents calcium carbonate
scaling of the filter media.

HCO~

-+
OH CO2 S 3

CO3 + CO2 + HZO 2HCO

) > 3

In the single stage lime system, shown in Figure 4, the pH of the waste-
water is increased to 10.5 by the addition of lime in the rapid mix zone of
the clarifier. As stated above, much of the phosphorus is precipitated along
with the available carbonate. However, without the precipitation of magnesium
hydroxide, good clarification does not occur and a coagulant aid is required.
Ferric chloride is added for this purpose to the rapid mix zone of the single
clarifier. The concentration of excess calcium ions in the effluent from the
single-stage system is approximately 50 to 60 mg/l as Ca‘t and recovery by
the addition of carbon dioxide is not economically feasible. Following settl-
ing in the single clarifier, the effluent is neutralized to pH 8 and filtered.
The single-stage lime system is not as effective as the two-stage for removing
phosphorus.



SECONDARY EFFLUENT

iFIRST REACTOR CLARIEIER

RECARBONATION BASIN

SECOND REACTOR CLARIFIER

FILTER INLET WELL

] E?:Eb =

STABILIZATION BASIN
| [ [ CARBON ADSORBERS
[ |

\
POLISHING PONDS

CHLORINE CONTACT

PISCATAWAY BAY

Figure 3. Two-stage high lime tertiary process.

10



SECONDARY EFFLUENT

REACTOR CLARIFIER

RECARBONATION BASIN

FILTER INLET WELL

DUAL
MEDIA

[ ] J 1 r J FILTERS

STABILIZATION BASIN
[ |
1 [ bsoReers
1 i

\
POLISHING PONDS

CHLORINE CONTACT

PISCATAWAY BAY

figure 4. Single stage low lime tertiary process.

11



Neutralized effluent is applied to dual media gravity filters for the
removal of particulate materials including phosphorus and organics. The fil-
ter media consists of 18 inches of anthracite coal (effective size 0.85 to
0.95 mm) over 6 inches of fine sand (effective size 0.40 to 0.45 mm). The 24-
inch filter bed is supported by 12 inches of graded gravel (#10 mesh on top
to 1 inch on the bottom). The coarse to fine gradation of the media produces
in-depth filtration with the larger suspended particles being removed in the
anthracite coal and the smaller particles being removed in the fine sand.

The filters were normally operated at 3 gpm/sqg ft and backwashed at a maxi-
mum of 20 gpm/sq ft, either on a predetermined time schedule or upon reaching
terminal head loss. Surface wash was applied during backwash to cleanse the
upper portion of the filter media to prevent the formation of mud balls. The
backwash water for both the filters and carbon columns is stored.and returned
to the head of the plant at a controlled rate.

The filter effluent is reduced to pH 7.5 in the water stabilization tank
by the addition of carbon dioxide. The reduction in pH is necessary to meet

stream discharge standards and to optimize activated carbon adsorption.

Activated Carbon Adsorption

The final unit process in the tertiary treatment scheme is activated car-
bon adsorption. The effluent from the stabilization tank is pumped at a rate
ef.6.5 gpm/sq ft through a packed granular activated carbon bed which adsorbs
soluble organic materials from the wastewater. The adsorbed orxrganics serve
as a food source for bacteria which multiply on the carbon to produce bio-
logical slimes. The biological activity, if controlled, can substantially
increase the life of the activated carbon. In order to control the activity
and to prevent excessive pressure losses through the packed carbon beds, back-
wash and surface wash of the carbon columns are necessary. The backwash rate
is 15 gpm/sq ft.

Carbon Regeneration

Following exhaustion of the activated carbon, the carbon is removed from
the column for thermal regeneration. It is transferred, at a controlled rate,
into a multiple hearth furnace where the regeneration takes place in 4 stages:

1. The wet carbon is dried by simple evaporation at temperatures
above 200°F.

2. Upon application of heat to the carbon grains at temperatures
above 600°F, the high molecular weight impurities on the carbon
will crack to produce gaseous hydrocarbons, hydrogen and water
vapor.

3. The final regeneration step is the gasification of the residue
from the pores of the carbon grains. This is accomplished
using steam (approximately 1 1lb steam/lb dry carbon) at
temperatures between 1700 and 1850°F. The gaseous products
of the reactions are carbon monoxide and hydrogen.

12



4. The regenerated carbon is finally cooled rapidly to ambient
temperatures by water sprays.

Accurate control of the regeneration process is essential to maintain maximum
gasification of the organic residue without causing thermal destruction of

the granular carbon.

Lime Handling and Recovery

The chemical solids from the lime clarification system must be either
[...]
feeder by a twin screw feeder.

29



LIME IN

ﬂl_ IlL_
GAS OUT «—ED// -

E—— ' E wsz

e 3

'7': T S —

RABBLE ARM

= =
; ! ~— RABBLE TEETH -

Z ]
LIME OUT / = %Q
Lr' 1 |

Figure 10. Cross section of multiple hearth furnace.

30



Filtration

The filter inlet well tank was located outside the operations building
and collected flow from the second stage clarifier during the two-stage
operation and from the recarbonation basin during the single stage operation.
The purpose of the tank was to provide level control for the gavity filters.
The inlet well was equipped with a 40 hp turbine mixer and a 6 in flue gas
line for final pH adjustment prior to filtration. The feed system was made
oversize as a safety factor to prevent calcium carbonate scaling of the dual
media filters if the primary recarbonation system failed to produce the
proper pH.

From the inlet well the flow passes into the operations building and is
fed to five of the six dual media filters. Esch filter has a surface area
of 242 sq ft with a hydraulic loading of 3.1 gpm/sq ft at 1 mgd/filter.

A side view of a dual media filter is shown in Fig. 1l. Normally, the sixth
filter is on standby and ready to be placed in service when required. The
filter media consists of the following:

Material Depth _Size
Anthracite Coal 18 inches 0.85-0.95 mm
Sand 6 inches 0.40-0.45 mm
Support Gravel 3 Inches 10 mesh - 3/16 in
3 inches 3/16 in - 3/8 in
3 inches 3/8 in - 5/8 in
3 inches 5/8 in - 1 in

The flow through the filters is controlled by valves located at the
discharge of each unit. Signals from the main control panel network control
the five operating valves to maintain an even 5-way split of flow and a pre-
set water level. Once a control valve reaches 100% open and thus can no
longer control the flow, the filter-is taken out of service and backwashed.
However, for ease of scheduling, the units are backwashed every 24 hours at
approximately 8 ft of headloss. A total of 12 ft of available head was
included in the design of the units.

The dual media filters are cleaned in 10 minutes by the combination of
surface wash and vertical backwash streams. Once the operator initiates the
backwash cycle the procedure continues automatically. The sequence includes
the following:

1. The units are drained to the drain troughs.

2. Backwash for 2 minutes at 10 gpm/sq ft.

31



(A

18" ANTHRACITE

EL.36.00’
—

6" FILTER SAND

12" SUPPORT GRAVEY

10'" FILTER BLOCK

N
Y
o W.5.EL.33.00 /-EL.33.00JI FLOOR
]
A 4 ¢ £1.30.50°
r 3 T EL.29.50' 4" UTILITY WATER
TROUGH=, A 12"2 ¢
—_ —_— . c|;L.27.42'_. INFLUENT
SURFACE l 16"
1-7 10 112 H—] EL.24.92'— D
710112 _ AGITATOR Tt RAIN
R L4 FILTER
& EFFLUENT
_______________ 1} HEADER .
PP —— +— \I—J'm—-ﬂ Q EL.21.33
ELI9.50 /0 o X
CGEEloRN EL18.00" L18.75" % B"BUTTERFLY VALVE
RETURN &7 [EL18-00 r 875 { ¥ LinDer {CV-12 1O cv-17)
! FOR 14" 8"'FLOW TUBE
| B.F.V. (FE-12 TO FE-17)
| ¢ COLUMN
¢ coLumn

BACKWASH SUPPLY

Figure 11. Cross section of dval media filter.



3. Flow is increased to 20 gpm/sq ft for 6 minutes for
cleaning of the filter media.

4. The flow is decreased to 10 gpm/sq ft for 2 minutes
to allow uniform settling of the filter media.

5. The hydraulically driven surface wash mechanisms are
in service until the final 2 minutes.

The water supply for the backwash operation is filter effluent stored
in a 59,000 gallon tank (equivalent to 1.8 backwash) located below the
filter. Two backwash pumps are provided, each rated at 5000 gpm at 80 ft
of total dynamic head. The backwash water from the filter is collected in
another 59,000 gallon tank and returned to the head of the plant at the
inlet structure at a rate of 250 gpm. The reduced flow is provided to pre-
vent shock loads, both hydraulic and solids, to the first clarifier. The
water for the surface wash mechanism is carbon adsorber effluent.

The effluents from the operating filters are collected in a common line
and pass into the stabilization basin where flue gas is used to further ad-
just the pH, if necessary, prior to carbon adsorption. The 34 ft x 17 ft x
12 ft tank is covered and vented to prevent discharge of the toxic flue gas
within the operations building. The unit also provides flow equalization
ahead of the carbon adsorbers. Two 15 hp turbine mixers with two 4 in flue
gas lines are installed. The effluent from the stabilization basin passes
through over-under baffles and into the carbon adsorption wet well.

Carbon Adsorption

The carbon adsorption system consists of six downflow pressurized
vessels arranged in sets of two to provide three parallel trains of two col-
ums each. At a flow of 5 mgd, the loading to each column is 6.5 gpm/sq ft.

A depth of 16 ft of activated carbon provides 18 minutes of Empty Bed Con-
tact Time (EBCT) per column. The granular activated carbon was Filtrasorb
300* (8 x 30 mesh). The gravel support media for the activated carbon was
similar to that provided in the dual media filters. Each of the three car-
bon trains is provided with a 50 hp, 2000 gpm centrifugal pump. The present
flow control loop used to spliF and control the flow through the carbon ad-
sorption system is similar to the system provided in the filters. The level
in the carbon column inlet well was maintained by 3 control valves placed at
the ends of the 3 parallel carbon trains. The control valves compensate for
changing headlosses and maintain an evén 3-way split of the flow and steady
level in the inlet well by an analog logic network located in the main con-

trol panel.

The lead carbon column of each train was backwashed daily with the
final column being backwashed every other day. The backwash cycle is initi-
ated by the operator but then proceeds automatically. A series of on-off
valves automatically isolate the columns to be backwashed, thus during

*A product of Calgon Corp., Pittsburgh, PA.

33



backwash, for approximately 10 minutes, one-third of the flow receives the
treatment of only one carbon column. The time intervals of backwash include
2 minutes at 8.5 gpm/sq ft, 6 minutes at 17.5 gpm/sq ft and 2 minutes at 8.5
gpm/sq ft. A hydraulic surface wash mechanism is located 6 inches above the
top of the carbon bed. The filters and carbon columns utilize the common
59,000 gallon backwash water supply tank. The backwash water flows through
the column into the carbon adsorption sump tank from which it is returned to
the head of the Model Plant at a rate of 250 gpm.

The carbon regeneration system is shown in Fig. 12. The exhausted car-
bon is removed from the activated carbon column through the four funnels
located in the underdrain of each column (Fig. 13) and hydraulically carried
to the exhausted carbon storage tank. The storage tank is equipped with a
1 in eductor to feed the carbon to the dewatering screw at a rate of 4750
l1b/day. Initially, the transfer line was 1 in fiberglass with 90° elbows
but was later converted to 1-1/4 in flexible tubing to prevent plugging.

The concentration of carbon in the slurry is approximately 1 lb/gallon. The
carbon slurry is dewatered in an inclined screw conveyor.

The dewatered carbon is fed to the second hearth of the 54-in diameter
multiple hearth furnace. The carbon furnace, like the lime recalcination
furnace, is a multiple hearth. The unit has five hearths with rabble arms on
four levels to move the carbon downward through the hearths. The top hearth
is used as an afterburner for the ignition of the off gases from the carbon
regeneration process. The exhaust gases pass through a venturi scrubber and
entrainment separator. The wash water from the separator is returned to the
model plant's sump.

The carbon passes through the four lower hearths and discharges to the
quench tank where the carbon is rapidly cooled in water. Two of the four
hearths which receive carbon are equipped with burners which are fired by
natural gas. A blower supplies a steady flow of air to cool the center
shaft and rabble arms. From the quench tank, the activated carbon is
hydraulically transported to the regenerated carbon storage tank where it
is held until the regeneration of another column is required.

The effluents from the three carbon systems are collected in a common
line and flow to the polishing ponds. The effluent from the ponds receiving
carbon effluents is combined with the effluents from the ponds containing
Piscataway secondary effluent, chlorinated and discharged to Piscataway
Bay.



CARBON ADSORBERS

SPENT CARBON STORAGE TANK

P

MULTIPLE HEARTH REGENERATION FURNACE

AN

QUENCH TANK

1

REGENERATED CARBON STORAGE TANKl ’

Figure 12. Flow schematic for carbon regeneration.

35



-« 15#.0.D. —>

GRANULAR CARBON

m/ FILTER GRAVEL
N FILTER BLOCK

\ CONCRETE FILL
e~
| ll

PROCESS EFFLUENT

4-Carbon draw-off hoppers used to transfer carbon
from the adsorbers to the spent storage tank.

Figure 13. Cross section of carbon adsorber underdrain.

36



VI. RESULTS OF TWO-STAGE HIGH LIME EVALUATION
The operation of the two-stage high lime system was sustained at the
design flow rate for 36 days in October and November, 1973, a period between

two failures of the reactor clarifiers.

Secondary Operation

The operation of the step aeration activated sludge system described in
Table 4 corresponds to the 36 days of operation of the tertiary facility
and was typical of that achieved during the two years of the grant period.
The mixed liquor suspended solids concentration of 2133 mg/l is an average of
samples taken at the quarter points along the reactor. As seen by the aver-
age decrease in alkalinity from 135 to 97 mg/l as CaCO3, the activated sludge
system was nitrifying. The reduction in alkalinity is a result of the pro-
duction of nitric acid during nitrification. The variations in alkalinity
and TKN in the secondary effluent are shown in Fig. 14. The degree of nitri-
fication was inconsistent, most probably because of the irregular wasting
schedule from the secondary settlers. The SRT of 6.6 days is based on the
average wasting rate for the 36 day operating period. The average concen-
trations of BOD and suspended solids for the raw wastewater, primary effluent
and secondary effluent are presented in Tables 5 and 6. The effect of the
recycle of solids to the grit chamber is reflected in the high values for
these parameters in the primary effluent.

The phosphorus concentrations are given in Table 7. During the evalu-
ation period for the tertiary lime treatment systems, 80 mg/l alum was being
added to the aeration tanks of the 25 mgd activated sludge system to improve
removals of phosphorus and suspended solids. Return streams to the head of
the plant containing high concentrations of alum sludge and precipitated
phosphate entered the 5 mgd secondary system and produced high phosphorus
concentrations in the primary effluent. The overall effect of the return
stream was an increase in phosphorus removal through the old 5 mgd secondary
plant. During the 36 days of operation, the secondary plant removed 55.7%
of the incoming phosphorus. The average nitrogen concentrations are given
in Table 8, but do not reflect the variability as seen in Fig. 14.

Teftiary Treatment

During the 36 days of continuous operation the influent flow to the Model
Tertiary Plant averaged 4.586 mgd. The hydraulic loadings to the unit proc-
esses based on influent flow plus recycle are presented in Table 9. The
recycled plant water was 11.3% of the total flow. A summary of the plant
recycle flows is presented in Table 10.

37



TABLE 4

OPERATING CONDITIONS OF THE PISCATAWAY SECONDARY PLANT
DURING THE HIGH LIME PROCESS EVALUATION

DAILY FLOW, mgd 5.675
DETENTION TIME, hr 4.4
MLSS, mg/1l 2133
RECYCLE RATE, % 37
SOLIDS IN RECYCLE, mg/1 7970
WASTE RATE, 1000 gal/day 38.1
SVI, ml/gm 96
SRT, days 6.6
F/M, 1b BOD./1b MLVSS 0.41
RAW WASTEWATER pH 7.2
SECONDARY EFFLUENT pH 7.4
RAW WASTEWATER TEMPERATURE, °F 65
RAW WASTEWATER ALKALINITY, mg/l CaCO3 135
SECONDARY EFFLUENT ALKALINITY, mg/l CaCO3 27
TABLE 5

REMOVAL OF BIOCHEMICAL OXYGEN DEMAND (BOD 5 DAY)
DURING THE HIGH LIME PROCESS EVALUATION

mg/1 % Removal
Raw 141.0 -—
Primary 145.0 —-—
Secondary 16.5 88.3
Lime clarified 5.9 95.8
Filtered 5.7 96.0
Carbon Adsorption 4.0 97.2

Note: .
ore Secondary Plant recycle enters between the raw sample point and

the primary clarifier.

38



TKN, mg/l as N

@ «

~12

) 1

-—
——
e —
—
-—

—
——
—
———
———

-~
e
o

———
———
-~

ALKALINITY —

32

24

16

140}
100
601

€0op) 5o |/6w ALINIVYXIV

39

DAYS
Figure 14. Comparison of alkalinity and TKN of secondary effluent.



TABLE 6

REMOVAL OF SUSPENDED SOLIDS DURING EVALUATION
OF THE HIGH LIME PROCESS

mg/1 % Removal
Raw 121 ——-
Primary 183 -—
Secondary 27.5 77.3
Lime Clarified 21 82.6
Filtered 6 95.0
Carbon Adsorption 2.5 97.9
Note: .
Secondary Plant recycle enters between the raw sample point
and the primary clarifier.
TABLE 7
REMOVAL OF TOTAL PHOSPHORUS (AS P) DURING EVALUATION
OF THE HIGH LIME PROCESS
mg/1 % Removal
Raw 7.90 ——
Primary 9.60 ——
Secondary 3.50 55.7
Lime Clarified 0.26 96.7
Filtered 0.20 97.5
Carbon Adsorption 0.10 98.7
Note:

Secondary Plant recycle enters between the raw sample point
and the primary clarifier

40



TABLE 8

*
REMOVAL OF NITROGEN COMPOUNDS DURING EVALUATION
OF THE HIGH LIME PROCESS

NH3
Raw 13.1
Primary -——
Secondary 4.5
Lime Clarified 5.4
Filtered 4.1
Carbon Adsorption 2.9

*All values mg/l as N

LOADING RATES DURING EVALUATION OF THE HIGH

Secondary Plant
Flow 5.7 mgd
Primary Clarifiers

Secondary Clarifiers

Model AWT Plant

TKN

16.2

TABLE 9

External Flow and Recycle

4.586 mgd + 0.588 mgd

NO3 NO2
1.1 0.1
6.7 .4
6.4 .3
5.9 -—
8.1 .1

2-60 ft dia.
2-70 ft dia.

Total Flow
5.174 mgd

First Stage Reactor Clarifier 1-80 ft dia.

Second Stage Reactor Clarifier

1-70 ft dia.

Dual Media Filtration (5 units) 242 sqg ft/unit

Carbon Adsorption

Column Set #1 Avg. Flow 2.063 mgd
Column Set #2 Avg. Flow 1.420 mgd
Column Set #3 Avg. Flow 1.309 mgd

All loadings are based on an average flow of 5.174 mgd.

41

TOTAL N

12.3
12.7

LIME PROCESS

1008 gpd/sq
741 gpd/sq

1029 gpd/sq

1344 gpd/sq

4276 gpd/sq
or

2.97 gpm/sq

ft
ft

ft
ft

ft

ft

8.1 gpm/sq ft
5.6 gpm/sq ft
5.1 gpm/sq ft



TABLE 10

PLANT RECYCLE FLOWS DURING HIGH LIME EVALUATION

SOURCES TOTAL GALLONS/DAY % OF FLOW

FILTER BACKWASH

38,720 gal x 6 filters/day 232,320 4.49
CARBON COLUMN BACKWASH

24,017 gal x 4 columns/day 96,068 1.86

RECALCINATION FURNACE

164 gal/min x 1440 min/day 236,160 4,56

Misc. - (centrate, pump sealing
water, flushing & wash water) 23,452 0.45
TOTAL 588,000 11.36

All percentages are based on an average flow of 5.174 mgd.

42



The first reactor clarifier was maintained at pH 11.45 by an average
lime dose of 257 mg/l as CaO. The lime dose calculation is based on total
pounds of recalcined and virgin pebble limes added to the system with aver-
age Available Lime Indexes (ALI) of 60 and 87%, respectively. The quanti-
ties of chemicals added to the system during the 36 days of operation are
presented in Table 1l1. During the operation of the two stage system, the
solids handling system was operated for total capture with wasting of the
recalcined lime to prevent build-up of inerts in the system. As a result,
the low ALI of 60% was produced. The recalcined lime accounted for 75% of
the total material added to the system, or 68% of the required calcium oxide.

The effluent from the first clarifier was reduced to an average pH 10
in the recarbonation basin. During periods of zero or low sludge feed to
the furnace, the percent of carbon dioxide in the flue gas decreased to
approximately 5% which was insufficient to maintain the proper pH. With
adequate sludge feed to the furnace the carbon dioxide concentration was
approximately 12% which was sufficient for pH control. Additional carbon
dipxide feed from the liquid storage tank was required on 14 of the 36
operating days. Because of the difficulty in maintaining proper control of
the 98% and 5% carbon dioxide feed systems, an accurate measurement of the
amounts of carbon dioxide added to the system, was not possible. Sludge